PARTS

Aiers

TRAC-TEAM ATTACHMENTS

MANUAL
(A SAEERGMESSAGE [k

The product for which you have requested
information or replacement parts is not a cyirrent:
product. The replacement models incorporate
product designs, safety features, safety
instructions or warnings which represent thejlatest
“State Of The Art” developments. For your $afety
and those around you please contact your nearest
Ariens/Gravely Dealer for a demonstration pf the
errent product safety provisions and feat resj

REEL MOWER
MODEL 910973
SERIAL NO. 000001 AND UP

ROTARY MOWER
MODEL 910011
SERIAL NO. 000001 AND UP

VACUUM ATTACHMENT
MODEL 910975
SERIAL NO. 000001 AND UP

BRUSH ATTACHMENT

L MODEL 910012
SERIAL NO. 000600 AND UP

PM-14-72

WARRANTY

Ariens Company hereby warrants to the original retail purchaser
all new products of its own manufacture to be free from defects in
material and workmanship, for a period of one year except when used
commercially or for rental purposes in which case the warranty period
shall be for 45 days from date of original purchase, subject to the
following exceptions:

1. Engine parts and service must be handled by the respective engine
manufacturer.

2. A 90 day warranty will be extended on belts, tires, throttle controls,
or any other items subject to normal wear:

3. No warranty is extended to any equipment which has been misused,
neglected or damaged by accident. Ariens Company shall not be
responsible for damage in transit or handling by any common carrier,
and under no circumstances, within or without the warranty period,
will the Company be liable for damages for loss of use, or domages
resulting from delay, or any consequential damages.

It is the consumer’s responsibility for: (1) Normal maintenance as
greasing, gear case lubrication, minor adjustments, etc. (2) Transportation
of any Ariens product to and from the place the warranty work is per-
formed.

ARIENS COMPANY

o BRILLION, WIS. 54110

uT ABUVE

Ariens warranty WILL NOT APPLY to any products repaired or altered
by anyone other than an Authorized Service Distributor or Authorized
Service Dealer.

Any transportation charges incurred on any equipment claimed
defective, which shall include time and expense of the distributor or
dealer for pickup, and/or return of the equipment, shall be borne by
the purchaser.

Ariens Company reserves the right to incorporate any changes in
design into its products without obligation to make such changes on
units previously manufactured.

DISCLAIMER OF FURTHER WARRANTY

There are no warranties, express or implied, except as set forth above.
There is no warranty of merchantability. There are no warranties which
extend beyond the description of the product contained herein. In no event
shall the company be liable for indirect, special or consequential damages
(such as loss of anticipated profits) in connection with the retail purchaser’s
use of the product.







1 PEOH 191008 /1 X 02-%/1 M0198398 62009 38 4 pojeld wep X9 O0T-%/¢ N GZ2069 2§
J010e1], 104 1 PesH ax¥nbg g /¢ 8nig odig 88171 - €8 Z 881° X $£Z°-H/8 JOUSEMNIOT 80089 Td
1 (peyeI1ISNII ION) 19qeT YOINID ZIZ8L 1 (A1uQ sateq) xeen [oasg 1 sperg I9MOlN  G9Ig OF
1 (PoYeIISnII JON) IT I9UBS[D ITY 986019 1 (A[uO sared) uoturq 19409  gogol 28 | 1 fexl operd  OLIS 6%
1 1eqeT A19Fes 09182 I I00edg Jurresg  gogoT 18 ¥ ‘H'H I X 91-8/¢ maaog ded  p006¢ 8¢
1 19QET Juauney  0£082 1 sury deus 286209 08 | I any JsurTery  691¢ LS
1 1eqeT uonne) a3xeyUdSId 2028/ 1 peyg uotuld  80S0I 62 1 ayeld L11E 98
1 1805 - 080T 0082 I IXp/Tuid mod 9008 8L | 1 ued IOMOIW  8FP0T GE
1 1°qeT (LNO~NI) J8MON £008L T La1ind  8GOSL LA 1 Jeydepy Pry Joxd  9I1G0T g
1 TeqeT JueIpend WUSOH 20084 T yog 1apmoys 9708 9L | 1 urd 19ydepy juord  8IG0T g€
(pPe3eaISNIT JON) STEOST PUE S[ege] 1 wIy 1P 2G0T G | 1 ug 19ydepy G0Ig  2¢
9 yod 199UM  ZE00L 9TIT | 1 Sutads %0088 WL | 1 poy Mury  ¢gzeol 1g
7 xooeds  06H0T SIT | 1 I9497 9ead 92601 €L 1 surxdg 60088 O0F
4 N 92004 BIT| 1 din p008L 24 | 1 ueIpend jusunsnlpy JuSOH 0TS 6%
4 ulg stae1y 01882 SIT| T pPeoH punoy zZ/1 X §/1 19ATd 91089 T 1 P/I-TX /T uid IOd  L008S 827
9 02-%/1 Inuxo0o1 0%089 2ZIT| 1 a0yg axe1d OLd 2908 oL | 1 ed WS  8%201 LZ
9 PeSH PUNoy 8/¢ X 0z-%/1 yod aderraed L1029 II1T] 1 formmd  8908L 69 | 1 JI93uniqd TOIU0D WIOH  ATG0T 92
4 drnyg wotsuexg  T6H0T OTT | 1 J9oedg 9202 89 1 Sursnoy orputdg I9mOIN  TIS0T GZ
1 prems 2e¢H0T 60T | 1 ‘H'H #/€-1% 81-91/¢ moxogded g06S L9 | 1 Surxesd TR LLOFS 2
£ urg 19000 T00L9 801 | ¥ PoYeld JUSnoIM 9T/G I9USEM  Z00%9 99 | ¢ CH'H $/€ X 81-91/¢ moaos ded  ZZ06S &%
1 Butadg gLOE8 LOT | 1 Surg deus  GpOLG G9 | 8 L60° X 0ST°-91/G I9USEMNOOT £0089 22
1 Sutysng 63022 90T | 1 1P¥orIg 19AIAS  Z0GOT 9 | IT pPaleld WSnoam /T 19Uysem  L00F9 12
1 ulg 93uty Goz2eZ GOl | 1 #a10g Juounsnlpy  g8z¢0T £9 | % J98ulg 3199 "H "1 19101 02
1 amyD %0262 HOT | T 1oeds 62607 29 | 1 Bursnoy Surxeed  0ZG0T 6T
1 Aquiessy 9seD 183D G000TIS S0T | 1 Ierop 08801 19 | 1 saeayg orputds 61601 8T
1 "BD L X *Q'I $9/12 X 8/L I9USEM  HHOF9 20T | 1 p/exgg/guldaod €208 09 | 1 wed  ¢H0ZL AT
T pojeld urer XaH 91-8/8 INN 10069 10T | 2 199UMm I9388D  LTPOT 69 1 J93ullg Sutreeq 61 91
4 3unTg 9ATIQ OTMRIPAH  $eg0T 001 | ¥ 290" X "d'T 089" X *d°O .1 19usem 6€0%9 85 | % peyeld U001 91-8/¢ N 68089 GT
A 2/1 X 91-8/¢ maaog YI01ZIYm oSuelg 1800L 66 H4 Jyod SV ZEGO0T LG L pojerd 1Ind XoH 91-8/¢ IMN 81069 FI
¥ ¥/1-1x 91-8/¢ moxog ded gooeS 96 | 2 J10J I938€D  60F0T 96 | 1 aTpurds I9MOWN  ZTIGOT €T
1 joyoerg Surpmoly  g6H0T L6 | ¥ GZI" X GGL°" X GLE'T 19Usem  $90%9 GG | 2 6# £93] Jmapoom  £0099 2T
2  DEOH 197008 8/¢ X 81-91/G MAI0S198 21009 96 | 2 82-%/1 Sunng Y197  £680T $S 1 Ixg/Tuld TIod 60088 1T
1 mep SUTATIJ JOTILL 8801 G6 | 2 280° X 'O T X °A°’T $6L° 19Usem  THOF9 €S | 9 Suraead 1red  £LO0%S 0T
1 _ Ted8 0609G #6 | T swexd 6HHOT 28 | 1 Sury deug  0ZOLE 6
I 93uelg Surredg GOGOT €6 | 2 Buryg deug  ZpOLS 1S 1 Buryg deus  9y0LS 8
4 -~ Burgdeus pgons 26 | 1T pienp Mg 18901 0% | 2 urd maxd§ 22601 L
T T1# L9 pnapoom, 10099 16 | 1 ulg 19)depy aeey  GISO0T 6% | €1 SIT° X GP1°-8/¢ ISUSEMYOOT $00E9 9
1 P/1-1X9T/cuId 109 2708¢ 06 | T 19ydepy Pr1 xeey  HIGOT 8% | 1 JI9ADT PTT OYOX  §ZG0T §
1 euys aeed H0G0T 68 | 2 2/1 X 8T-9T/G MdI0G Moo1zTym 93ueld  6000L 9% | 1 pod WUrl 2601 ¥
1 P3sen 90601 2.8 | 2 od I9pINOYs ores ¢b | 1 90X  TIZG0T ¢
1 eseD IedH gogoT 98 | ¢ poreld X9H 81-9T/G N GT0S9 % | 1 yog I9pmoys 8208 ¢
T Snig votsuedxy 9o0LL S8 | T drayg Buroxoyurey 801 g% | & IXg/Tuld 19903  $00.9 1
‘a,03y _ 'ON 'ON |'q, ‘ON 'ON |'q,03¥ 'ON "ON
'ON ~ NOILdI¥DOs3a 18va-433]| ‘ON NOlLdI¥Ds3qa 13vd ‘43| ‘ON NOILldi¥Ds3a 1Nvd 43y
HIMOW AdVY1OY 1SI7 S1dvd
( { (







PARTS

LIST VACUUM

Ref. Part No. Ref. Part e No.
No. No. Description Req'd.| No. No. Description e Req'd
1 10415 Belt Cover 1 40 10403 Idler Arm 1
2 70007 Wing Screw 10-24 x1/2 2 | 41 60012 Set Screw 5/16-18 x 3/8 2
3 72061 Belt 1 42 3128 Spindle Housing 1
4 65034 Locknut 5/8-18 2 43 1038 Jaw Clutch 1
5 73095 Sheave 1 44 3427 Spindle Housing 1
6 66001 Woodruff Key #11 2 45 66003 Woodruff Key #9 4
7 - 65018 Hex Nut 3/8-16 12 46 10402 Input Spindle 1
8 63004 Lockwasher 3/8 16 47 64064 Washer .755 ID x 1,375x .125 3
9 10161 Belt Finger 2 48 73094 Sheave 1
10 3043 P.T.O. Housing 1 49 59073 Cap Screw H.H. 5/16-18 x 1-3/4 1
11 64002 Wrought Washer 5/16 11 50 65038 Wing Nut 5/16-18 4
12 3044 Spindle 1 51 10413 Elbow 1
13 65015 Hex Nut 5/16-18 3 52 10405 Blower Spindle 1
14 63003  Lockwasher 5/16 13 | 53 10406 Fan Housing 1
15 65042 Locknut 5/16-18 2 54 10407 Fan 1
16 10389 Idler Arm 1 55 63008 Lockwasher 3/4 1
17 10424 Spacer 1 56 65025 Hex Nut 3/4-10 1
18 12131 Spacer 2 57 59023 Cap Screw H,H, 3/8-16 x 3/4 4
19 54039 Ball Bearing 2 58 10353 Zerk Fitting 2
20 12132 Idler 2 59 60026 Sq. Hd. Setscrew 5/16-18 x1/2 2
21 73096 Sheave 1 60 57042 Snap Ring 2
22 72060 Belt 1 61 64041 Shim Washer 2
23 10414 Bag Support Bar 1 62 10426 Caster Adjustment Tube 2
24 6071 Spacer 2 63 10427 Caster Fork 2
25 59057 Cap Screw H.H, 5/16-18 x 2 1 64 10532 Axle Bolt 2
26 59069 Cap Screw H,H, 5/16-18 x1-1/4 2 | 65 64039 Washer .630 ID x 1.005 x ,062 4
27 170031 Flange Whizlock Screw 3/8-16x1/2 2 | 66 10417 Caster Wheel 2
28 59004 Cap Screw H.H, 3/8-16 x 1 8 | 67 10425 Snout 1
29 59022 Cap Screw H.H, 5/16-18 x 3/4 9 | 68 65040 Locknut 1/4-20 5
30 10411 Clutch Bracket 1 69 83004 Spring 1
31 59039 Cap Screw H.H, 5/16-18 x1/2 2 | 70 10422 Reinforcing Strip 1
32 10456 Coupling Frame 1 71 10423 Flap 1
33 67004 Cotter Pin1/8x1 1 72 59001 Capscrew 1/4-20 x 3/4 5
34 65053 Locknut 3/4-10 2 73 10354 Zerk Fitting 2
35 54073 Ball Bearing 4 74 170026 Nut 2
36 73097 Sheave 1 710976 General Purpose Bag (Not IlL.) 1
37 10412 Clutch Lever 1 78023 Vacuum Label (Not 111.) 1
38 83011 Spring 1 78030 Attachment Label (Not 111,) 1
39 10421 Idler Pin 1 * 610986 Air Cleaner Kit (Not I11,) 1

OPTIONAL

710977 Dust Control Bag 1

CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

*NOTE: COMPLETE AIR CLEANER KIT IS
SUPPLIED BY ARIENS COMPANY. ANY
REPLACEMENT PARTS MUST BE SEC -
URED FROM THE TECUMSEH SERVICE

CENTRAL.







PARTS LIST REEL MOWER

REF.PART NO. | REF.PART NO.
NO. No. DESCRIPTION REQ'D.] NO. NO. DESCRIPTION REQ'D.
1 1008 Fork 52 54073 Ball Bearing
53 56050 Seal
2 1039 Jaw Clutch <
. 54 57032 Snap Ring
3 1138 Pipe Plug 55 57041 S Ri
-4 602982 Snap Ring Kit nap ting
. 56 57042 Snap Ring
5 3060 Ball Joint 57 57045 S Ri
6 3419 Bearing Slinger nap ing
: 58 58016 Roll Pin
7 6071 Spacer Bushing .
59 58017 Roll Pin
8 10301 Bevel Gear Case 60 59003 C H H
9 10302 Bevel Gear apscrew H, H, 5/16-18 x 1

61 59022 Capscrew H. H, 5/16-18 x 3/4 2
62 59027 Capscrew H, H, 3/8-16 x 1-3/4
63 59028 Capscrew H, H, 1/4-20x1/2
64 59048 Capscrew H, H. 3/8-16 x 7/8
65 59057 Capscrew H, H. 5/16-18 x 2
66 59076 Capscrew H, H, 3/8-16 x 3/4 -
67 61012 Round Hd, Machine Screw 10-24 x 1/2
68 62015 Carriage Bolt 5/16-18 x 1
69 62016 Carriage Bolt 3/8-16 x 1-1/4
70 63002 Lockwasher 1/4
71 63003 Lockwasher 5/16 1
72 63004 Lockwasher 3/8
73 63006 Lockwasher 1/2
74 64002 Wrt, Washer 5/16 1
75 64064 Washer 1,375 OD x.755 ID x.125
76 64040 Washer 3,250 OD x 2.382/2,385 IDx,125
77 64041 Washer 1 OD x.754 ID x .032
78 64044 Washer 7/8 OD x 21/64 ID x 7 Ga,
79 65006 Hex Nut 1/2-20 SAE
80 65015 Hex Nut 5/16-18
81 65017 Hex Jam Nut 1/2-13
82 65018 Hex Nut 3/8-16
83 65030 Lock Nut 3/4-16 Gripco
84 65031 Hex Nut 5/16-24
85 65034 Lock Nut 5/8-18 Gripco
86 65039 Hex Lock Nut 3/8-16
87 65040 Lock Nut 1/4-20 Gripco
88 65041 Hex Lock Nut 10-24
89 65042 Hex Lock Nut 5/16-18 1
90 65043 Hex Lock Nut 5/16-24
91 66001 Woodruff Key No, 11
92 66003. Woodruff Key No. 9
93 67001 Cotter Pin 3/32 x 3/4
94 70006 Bed Knife Screw 3/8-16 1
95 70031 Flange Whizlock Screw
96 77006 *Exp Plug Hubbard 1.775 x .032
97 78022 Reel Mower Label (Not Illustrated)
98 78030 Attachment Label (Not Ilustrated)
99 83001 Spring
100 83005 Spring
101 83016 Idler Spring
102 83017 Shroud Spring
103 70026 Nut :

10 10303 Bevel Pinion>°ld in pairs only

11 10304  Gear Shaft

12 10305 Pinion Shaft

13 10306 Gear Case Cover
14 10307 Gasket

15 10308 Support Arm L.H.
16 10309 Support Arm R.H,
17 10310 Mounting Bracket
18 10311 Clutch Lever

19. 10312 Fork Shaft

20 10313 Reel

21 10314 Bed Knife

22 10315 Bed Plate

23 10316 Adjusting Rod

24 10317 ° Stud

25 10318 R.H, Frame Side
26 10319 L.H, Frame Side
27 10321 Frame Bar

28 10322 Bearing Carrier
29 10323 Adjustment Support
30 10324 Spring Spacer

31 10325 Reel Sprocket

32 10326 Side Arm

33 10327 Caster Bracket
34 10328 Caster Fork

35 10329 Caster Wheel

36 10330 Caster Wheel Axle
37 10331 Chain Idler

38 10332 Idler Arm

39 10334 Idler Spacer

40 10335 Chain

41 10336 Chain Cover

42 10337 Cover Spacer

43 10338 Shroud

44 10340 Clutch Rod
45 10341 Deflector

46 10342 Sprocket

47 10345 Frame Spacer
48 10351 Shroud Support
49 10352 Support Segment
50 10353 . Zerk Fitting 1/4-28
51 54039 Ball Bearing

o DO DO DO DD b s b bt GO b e e b = DO DD DD DO DD ke DN DD DO DO M b DD DD R R e e b b e b e e e e e e b DD DD DN
NN OE RN SRRSO R W IBRONPBRNFR WO NOOREROINWHONFPNDFEFNDHNDNNDEO

*Use Sealer



CAUTION

ORDER PARTS BY PART NUMBER
NOT BY REFERENCE NUMBER. ANY
PART ORDERED BY REFERENCE
NUMBER WILL BE DISREGARDED.

Ref. Part No. | Ref. Part No.
No.  No. Description Req'd | No No. Description Req'd
1 65015 Nut, 5/16 - 18 24 35 59005 Cap Screw, 3/8-16 x 1-1/4 lg. 2
2 63003 Lockwasher, 5/16 24 36 610011 Gear Box 1
3 60005 Setscrew 1/4-20 x1/4 8 37 10622 Sprocket 1
4 62011 Carriage Bolt, 5/16-18 x 3/4 14 38 10626 Clevis Pin 1
5 54096 Bearing 2 39 67015 Hair Pin 3
6 58017 Roll Pin 1 40 59004 Cap Screw 3/8-16x 1 5
T 59024 Cap Screw 1/2-13x 1 4 41 3034 Roller 1
8 63008 Lockwasher 1/2 LD, 2 42 10625 Plate 1
9 10829 Retainer Plate 2 43 10616 Adjusting Strap 1
10 10605 Brush Section (Poly) 20 44 10618 Clevis Pin 1
11 10630 Brush Spacer 19 45 54097 Bearing 4
12 10604 Core 1 46 10619 Shaft 1
13 10801 Hood 1 47 10611 U-Joint 1
14 59003 Cap Screw 5/16-18 x 1 8 48 10631 Grease Fitting 1
15 10608 Chain 1 49 10610 Drive Shaft 1
18 10603 Hood Strap 1 50 10609 Sprocket 1
17 10800 Brush Frame 1 51 10617 Clevis Pin 1
18 65042 Locknut, 5/16-18 2 52 60020 Setscrew 1
19 84002 Washer 14 53 65018 Nut 3/8-16 [
20 10802 Idler Arm 1 54 10620 Sprocket 1
21 59068 Cap Screw 3/8-16 x 2 1 55 10621 Drive Housing 1
22 10613 Chain Tightner 1 56 10628 Clutch Rod 1
23 64008 Washer 3/8 LD, 11 57 67004 Cotter Pin 1
24 63004 Lockwasher 3/8 i 58 10627 Clutch Rod Holder 1
256 65039 Locknut, 3/8-16 2 59 10623 Chain 1
26 83088 Spring 1 60 64048 Washer 1
27 65088 Nut 2 681 83014 Spring 1
28 10186 Fork Shaft 1 62 1008 Clutch Fork 1
29 10612 Chain Shield 1 83 10176 Jaw Clutch 1
30 10815 R.H, Castor Leg 1
30 10814  L.H, Castor Leg 1 NOT ILLUSTRATED
31 71094 Castor 2
32 59002  Cap Screw 5/16-18 x 3 8 78144 Ariens Decal 1
33 58016 Roll Pin 2 78223 In-Out Label 1
34 58030 Roll Pin 1




